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Table4-6 Tensile test results and reaction rate measurements of Flax/Epoxy 
composites made by method (i) 

EPOLEAD 
content [%] 

Fiber weight 
ratio [wt%] 

Tensile 
strength 
[MPa] 

Young's 
modulus 

[GPa] 

Fracture 
strain [%] 

Reaction rate 
[%] 

0 5.77 35.2 4.67 0.82 87.2 

20 11.8 46.0 7.33 0.77 76.9 
0 12.0 56.9 8.09 0.73 72.0 
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Table4-7 Tensile test results and reaction rate measurements of Flax/Epoxy 
composites made by method (ii) 

Fiber weight 
ratio[wt%] 

Tensile 
strength[MPa] 

Young's 
modulus[GPa] 

Fracture 
strain[%] 

Reaction rate[%] 

38.0 72.1 11.6 0.80 56.5 
40.8 64.8 18.5 0.55 53.2 
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TableB-2 Tensile test results of CF/Epoxy composites 

Heat condition 
Volume 

fraction of 
fiber 

Tensile 
strength 
[MPa] 

Young's 
modulus 

[GPa] 

Fracture 
strain [%] 

Reaction 
rate [%] 

49.5 1265 106.4 1.14 91.2 

59.4 1582 126.7 1.29 - 
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TableB-3  Tensile test results of CF/Epoxy composites holding at room temperature 

Heat condition 
Holding 

term at room 
temperature 

Volume 
fraction of 

fiber 

Tensile 
strength 
[MPa] 

Young's 
modulus 

[GPa] 

Fracture 
strain [%] 

1 week 49.2 1264 107.1 1.20 

4 months 54.6 1743 130.4 1.45 
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